



## CLINICAL GUIDELINE

# Bacterial Vaginosis (BV)

A guideline is intended to assist healthcare professionals in the choice of disease-specific treatments.

Clinical judgement should be exercised on the applicability of any guideline, influenced by individual patient characteristics. Clinicians should be mindful of the potential for harmful polypharmacy and increased susceptibility to adverse drug reactions in patients with multiple morbidities or frailty.

If, after discussion with the patient or carer, there are good reasons for not following a guideline, it is good practice to record these and communicate them to others involved in the care of the patient.

<b>Version Number:</b>	1
<b>Does this version include changes to clinical advice:</b>	N/A
<b>Date Approved:</b>	11 <sup>th</sup> March 2025
<b>Date of Next Review:</b>	31 <sup>st</sup> March 2027
<b>Lead Author:</b>	Kay McAllister
<b>Approval Group:</b>	Sandyford Governance Group
<b>Guideline ID number:</b>	1232

### Important Note:

The online version of this document is the only version that is maintained.  
Any printed copies should therefore be viewed as 'Uncontrolled' and as such, may not necessarily contain the latest updates and amendments.

## BACTERIAL VAGINOSIS

**Bacterial vaginosis (BV) is the most common cause of discharge in women of child-bearing age**

### **Symptoms**

- Offensive fishy smelling vaginal discharge
- Not usually associated with soreness, itching, or irritation

Many women (approximately 50%) are asymptomatic

### **Diagnosis**

#### **Connect**

- Examination and pH. If pH >4.5 and low risk of STI, treat for BV without microscopy.
- High vaginal swab to send to the lab is not required unless recurrent symptoms.
- If STI is suspected please see vaginal discharge protocol.

#### **Sandyford Central**

- Examination and pH
- Microscopy

### **Treatment**

**Metronidazole 400mg BD for 5 days (95% response)**

OR

**Metronidazole 2g STAT (85% response)**

Advise to avoid alcohol for the duration of the treatment and for 48 hours afterwards.

Avoid a stat dose as above in pregnant and breast feeding women as short high dose regimens (stat) are not recommended.

#### **Second line treatment:**

- Clindamycin cream 2% once daily for 7 days (93% response). This is an expensive treatment and may mask co-existent gonorrhoea; weakens condoms).
- Metronidazole intravaginal gel 0.75% once daily for 5 days.
- Dequalinium Chloride 10 mg Vaginal tablets (fluomizin). One 10 mg vaginal tablet daily for six day.

- All 70-80% four-week cure rate.
- *Nb 2g stat oral Metronidazole may affect the taste of breast milk in lactating mothers*

**Partner notification:**

- Not currently required. Male partners of women with BV can present with NSU.

**Follow-Up:**

No routine follow-up necessary. Client should be encouraged to re-attend if symptoms persist.

**Recurrences / Relapses:**

- Women with recurrent discharge are best managed at Sandyford Central.
  - This enables access to **wet film** and **gram stain** microscopy so that BV can be confirmed or differential diagnoses identified (see aerobic vaginitis below).
  - They need an **HVS** indicating '**recurrent discharge**'.
- 1 Confirm diagnosis and refer into a GUM consultant clinic.
  - 2 Advice on avoiding douching, shower gel, bath foam etc.
  - 3 Possible strategies include:
    - a. Metronidazole 400mg bd for 3 days at start and end of period
    - b. Metronidazole gel 0.75% for 10 days then twice weekly for 3-6 months
    - c. Cyclical use of acidic gel as per pack instructions  
(Nb. these are often derived from shell fish glycogen. Please enquiry regarding **shell fish allergy** of patient or partner).
  - 4 No good evidence that treatment of male or female partners of value (although BV commonly found in female partners of women with BV).

**Bacterial Vaginosis in Pregnancy**

- A large meta-analysis has shown no evidence of teratogenicity from use of metronidazole in women during the first trimester but you should avoid high dose stat (e.g. 2g) doses of metronidazole in pregnancy.
- If BV is identified in pregnancy it should be treated.
- BV is associated with late miscarriage, preterm labour, premature rupture of membranes, low birth weight and postpartum endometritis. BV is also associated with post-TOP endometritis and PID and there is RCT evidence that treatment of BV reduces TOP complications

### **Aerobic Vaginitis**

See Vaginal Discharge guideline

### **Vaginal Health**

Advice should be given to the client that some things may affect normal vaginal health causing a disruption to the normal healthy balance. Some causes of irritation include antibiotics, some types of clothing, over-washing, douching or the use shower gels, antiseptic agents and shampoo in the bath. Some women may find intravaginal acidic gel of benefit when symptoms are recurrent.

### **References**

National Guideline for the Management of Bacterial Vaginosis. British Association for Sexual Health & HIV. 2012 Available from:  
<http://www.bashh.org/documents/4413.pdf> (accessed March 2025)